It
L
l

A=E VI
NLIALET

/
I
U

o

o T =

2001.8.8




[#B 31 TITWHAE Y]
ACCESSORIES AND TOOLS NEEDED FOR [GT-4W] ASSEMBLY

H AZzAETSIA N

ASSEMBLING TOOLS REQUIRED
(NOT INCLUDED IN KIT)

B ETOAICHICEEVVROTE Y 1
ADDITIONAL ITEMS REQUIRED FOR USE
(NOT INCLUDED IN KIT)

@ 2FvoxriLTOR (24— BIERLTHR)
THO CHANNEL R/C SURFACE RADIO SYSTEM
AND ELECTRONIC SPEED CONTROL

BRAS O—%H

RC CAR FUEL

IV VRB—E—(TILAE— —(HIETE)
ENGINE STARTER

7S50 e— bFRUE—FANY T —

GLOW PLUG IGNITER
ETART 4 —GRT 4 —fFF v FITFE)

BODY

RT 14 —BERHZT—

BODY SPRAY PAINT

B ZLUSNOFEICA-DTWSY 1
PARTS INCLUDED IN KIT
@ RT4—@ T (- FDIEE) BODY

@ /NN — BUMPER

® KA—J, ZA¥ WHEELS, TIRES
@ A A v— MAIN CHASSIS
® LaviFAIlL SHOCK OIL

(
GT—AWDMREZTDICRESE L AIC, MIATEIHZ
B RTHADIEEIZHE > THEEICHA LT TT U,

For assembly, follow the figures and the instructions
closely so that your GT-4W will perform at its best!

-

!
J

—f

o— )
o— O]

~

BS54 8A— (k)
SCREN DRIVER (SALL & LARGE)

Ry ZALYF (7.0mm)
NUT DRIVER (7. Omm)

Ry XLUF (5.5mm)
NUT DRIVER (5. 5mm)

5S4 F
NEEDLE NOSE PLIERS

i A

SIDE CUTTER

AV
SCISSORS

Ny F—
HOBBY KNIFE

ik T 4% 75
QUICK DRYING GLUE

B XY FIA-TWHWSIE R
TOOLS (INCLUDED)

RNALIUTF
ALLEN WRENCH

[ rw e 2

(6 ..0mm)
(2 ..5mm)

| | g (2.0mm)
YOKOWO ] (1.5mm) /




=

Gmmmmm] ——-X2  MxI5 Button head screw

M ———-x2 M3x8 Set screw

gmmm -—X2 Front axle

[ Bag-1 Contents ] N

Pivot ball

Pivot nut

Pivot collar
Tie rod ball (Large)
3x6 Washer

M3 Nyron nut

Front hub carrier
-—X2

Front upper arm
-—X2

Front lower arm
-—X2

The following wrenches are included tools bag

———=X1 1.5mm Allen key
———=X1 2.0mm Allen key
———X1 2. 5mm Allen key

-—-X1 6. Omm Allen key

A turnbuckle wrench and nut wrench are also included,

The bearings are included in bag 0(small bag).

D — %4 10x15 bearing
J

Front Suspension Assembly

direction of the part!

E’ay Glose attention to thﬂ [M3x12 Button head screw|

Front axle

Front hub carrier

lmi]ll»
Allen key used

‘ 6. Omm

Pivot collar

Pay close attention to the
direction of the part!

Remove any burrs from the front hub carriers.

Tie rod ball (large)

Allen key used

‘l 1. 5mm

M3x8 Set screw

Pay close attention to the
direction of the part!

(This portion faces upwardD

Pay close attention to the
direction of the part!

Al len key used

.l | 2. 5mm

Apply a small amount of black grease to the Attach the Tie rod ball to the front Screw the M3x8 set screws into the front
pivot balls before the pivot collar and pivot hub carriers. Then insert the bearings, lower arm until the screw threads do not

nut are attached. Make sure to screw the pivot followed by the front axles

nut into the hub carrier as straight as possible.
Important!-Tighten the pivot nut so that

the pivot ball moves freely without

any binding or excess play

Pay close attention to the
direction of the part!

llll"ll»

Partially screw the pivot ball
into the front upper arm.

show., ) )
Partially screw the pivot ball into the
front lower arm

Tighten the pivot balls so that the gap between the front
hub carrier and upper/lower arms is as follows.

8. 3mm

7.3mm

| ar-4y e J YOKOWO

(?uild the opposite side of the fron?)

suspension in the same way.




=

[ Bag-2 Contents )

M3x8 Button head screw

M3x8 Set screw

Rear axle

Pivot ball

Pivot nut

Rear hub carrier

Rear upper arm

Rear lower arm

The bearings are included in bag 0(small bag).

:tQ§\

Rear Suspension Assembly

©
(Pay close attention to thej

direction of the part!

Pivot nut
Do not overtighten!

Remove any burrs from the rear hub carriers.
Apply a small amount of black grease to the
pivot balls before the pivot collar and pivot
nut are attached. Make sure to screw the pivot
nut into the hub carrier as straight as possible.
Important!-Tighten the pivot nut so that

the pivot ball moves freely without
any binding or excess play

Rear upper arm

Pay close attention to the
direction of the part!

llll"ll»

Partially screw the pivot ball

D — %4 10x15 bearing
J

into the rear upper arm.

After the bearings have been
inserted into the rear hub carrier,
insert the rear axle

[M3x8 Button head screw

Allen key used

.l 2. Omm

fully into the arm shown. Also, screw the 3x8 set screw
\\\fully into the arm so that none of the screw threads shot>/

(This portion faces upward!)

\ Pay close attention to the
[ / direction of the part!
\

N

Partially screw the pivot ball into the
rear lower arm.

Tighten the pivot balls so that the gap between the rear
hub carrier and upper/lower arms is as follows.

8. 8mm 8. 4mm

Rear upper

Rear lower

[ rw e d

YOKOWO

Build the opposite side of the rear
suspension in the same way.




| Bag-3 Contents ] N

-—-X8 M2. 6x23 Frathead screw

Differential shaft(Short)

Mo,
2A0R AOR
N

Differential shaft(Long)

Satellite gear

Satellite gear pin

C__ ) —x2 Differential center pin
”:u -——X2 Shaft collar (Short)
——X2 Shaft collar (Long)
—-—X4 Differential outdrive
[ -——-xa MAxd Set screw

O-ring(Small)

Black grease

(OX@)

O

00/ o

Differential housing cover

Differential housing

Front differential pulley Rear differential pulley

The bearings are included in bag 0(small bag).

o=

Front and Rear Gear Differential

Assembly

[Differential shaft (Short)]

Differential housing]

Differential center pin]
Satellite gear ﬁj

Pay close attention to the
direction of the part!

Satel lite gear pin

Differential shaft(Long)|

lmilll»

4 This is an illustration of the front
For the rear differential,

/4| differential.
2 use the rear differential pulley.

Differential housing cover

Insert shaft collar (S)

[M2. 6x23 Frathead screw|

r into the differential housing,
and insert shaft collar(L) into the differential pulley.

work with.

Liberally apply black grease to
the gears before the differential

housing is attached.

Cut the top of the tubu as
shown to make it easier to

pulley.

cover

Allen key used

0-ring(Small)

Position the differential housing cover onto the differential
Follow the numbered steps and place the differential
shafts, satellite gears and pins onto the differential housing

Imporiant! - Lubricate the satellite gear pin and differential
shafts with a small amount of black grease

Tightly press the bearing onto the differential
housing. Make sure to line up the screw hole
on the differential outdrive with the flat spot
on the shaft. Using an allen key, tighten the
set screws to lock the differential outdrives.
Insert the o-ring into the inside of the
differential outdrive.

| ar-4y

YOKOWO |

@!e 5

Insert slowly and as
straight as possible

Front differential

pul ley 10x15 bearing

Differential
outdrive

- When inserting the shaft collars into the differential
pulley or differential housing, you will notice that
the collars fit very tight. This is to help eliminate
any play within the differential. As shown above
insert a differential shaft into the collar and slowly
press the collar into place. Pay careful attention when
doing this so that the collar is inserted as straight
as possible

» If you happen to find it difficult to attach the
bearings onto the differential housing, use the
differential housing (as indicated above) to press

\\Ehe bearing into place




[ Bag-4 Contents )

(hﬂmmmm——x1

M3x10 BH screw

D —x2

M3x4 Set screw

/7;:::

M3. 5x10 FH screw M3x8 FH screw

[lmmmmmm__ x4

M3x15 BH screw

-=X2 -—X2
Steel plate

Break pad

i

Break disk Brake pad support

ear wide drive belt T
3 The belt is included in a separate bag(for helts).

-—x1

The bearings are included in bag 0(small bag).

(D —— 1 @ X1
M3x6 Set screw Spacer
—x3 D52 C— x4
5mm E-clip Break pad pin Break rotor pin
C—D -—-x2 Drive pin
o o | O |
-—X1 Center layshaft
—-—X1 Break cam
( ]
—X2 Upper arm suspension pin
( )
-—X2 Lower arm suspension pin
J 0
—X2 Dog bone

Clutch housing (2nd gear)

Gear hub(1st gear)

—x1
Clutch hub

-—X2

C-clip

-— 1 —x1 - X1
Pulley flange Rear drive pulley

@

-—x1
Rear side pulley

— ©

-—x1
Rear bulkhead (Right)

-—x1
Rear bulkhead (Left)

Rear bulkhead support

End cap

Rear Bulkhead Assembly

Rear bulkhead (Right)]

Shorter Longer
e efoniet
<)

Toward the bulkhead

‘ni.h

Pay close attention to the
direction of the part!

Insert the 2 brake pins and bearing into the
right rear bulkhead as shown

Glue the brake pad to the steel plate using a rubber
cement. Once the glue has fully dried, sand the surface
of the brake pad until the surface of the brake pad

is even.

Important!-Remove any excess oil or dirt from the
surface of the steel pads before gluing.

If the lining happens to protrude outside

of the steel plate, cut away the excess
material from the lining.

[Rear drive pulley| [Break rotor pin]

)

21.5mm or slightly less
e e

J

Insert the 4 brake rotor pins into the rear drive pulley as shown.
Important!-When using a tool to insert the pins, pay careful
attention so that the teeth on the pulley are not damaged

Pye 5

YOKOWO |




Rear Bulkhead Assembly

Break disk

\'

Center layshaft

IIII“II>

Rear drive pulley

Insert the drive pin into the center layshaft
and slide the rear drive pulley and brake disk
onto the layshaft

Pay close attention to the
direction of the part!

Assembled break pad

ml"ll-

Position the other brake pad in between the
brake disk and rear drive pulley. Slide the
layshaft through the bulkhead and make sure
that the brake pad attaches to the 2 brake
pad pins.

Attach the 5mm E-clip onto the layshaft

where the groove is located

Important!-Careful |y attach the 5Smm
E-clip so that the brake disk
is not scratched

Pay close attention to the
direction of the part!

Break cam

Brake pad support

Assembled break pad
(Pay close attention to the]

Attach the brake pad support to the direction of the part!

chassis using a M3x8 flathead screw
from the bottom of the chassis

Slide the brake cam into the long groove found

on the right rear bulkhead. Slide the assembled
brake pad onto the 2 brake pad pins. The brake

pad should fit into brake cam.

Main chassis

[M3.5x10 Flathead tapping screw]

Position the bottom studs of the rear bulkhead onto
the holes located on the chassis. Secure the bulkhead

C . : Important!-Careful ly tighten the screws so that
to the chassis using two 3.5x10 flathead tapping screws.

the brake pads and layshaft assembly do
not fall out of place

ar-4y YOKOWO |

@!e ;'




Rear Bulkhead Assembly

(Attach the belt onto the pulley!)

[Rear bulkhead (Left)]

Rear wide drive belt (66T [Assembled rear differentiall

[M3.5x10 Flathead tapping screw|

Place the wide rear drive belt onto the Position the bottom studs of the bulkhead into
assembled rear differential. Slide the Slide the left rear bulkhead onto the rear the holes in the chassis. Use two 3.5x10 flathead
differential into the bulkhead and attach differential and layshaft. tapping screw to secure the bulkhead to the chassis.
the drive belt onto the rear drive pulley.

[ |Rear side pulley \

Pulley flange|
/ f’ay close attention to thej

nmnf)p

direction of the part!
T

Insert the 6x12 bearing into the bulkhead. Inser the drive pin into the center layshaft and Attach a 5mm E-clip onto the end of the layshaft
position the rear side pulley onto the layshaft. where the groove is located.
Important!-Make sure that the 5mm E-clip is
securely attached to the layshaft.

| ar-4y e 8 YOKOWO |




Rear Bulkhead Assembly (2-speed transmission installation)
[48T Spur gear (1st gear))
N

[45T Spur gear (2nd gear)]

Clutch hub

Pay close attention to the
direction of the part!

MAx6 Set screw

Allen key used

ATt?GE ﬁ C-clip ﬂnto %Ee end of thelgea{ gub and

- clutch housing where the groove is located.

[Clutch housing (2nd gear)] Make sure that the C-clip is completely attached.
Snap-ring pliers are very useful in
completing this step

Gear hub(1st gear)

Pay close attention to the
position of the holes.

Slide the spacer onto the center layshaft and

secure the clutch hub to the layshaft using the éﬁtach the gear hubhand céutch housing to /" ‘\\
M4x6 set screw. Make sure to line up the screw e spur gears as shown above. _oh: N :

hole on the differential outdrive with the flat (Gear Shlft tlmlng adJUStmeni)
spot on the shaft

When adjusting the gear—shift timing, tightening the
screw will make the transmission shift into 2nd gear
later, while loosening the screw will make the

transmission shift into 2nd gear sooner. Run the car
and make adjustments to the transmission accordingly

(,
0

WA

Allen key used

‘l 2. Omm

¢

i
=

5mm E-clip

Attach a 5mm E-clip onto the end of the layshaft
where the groove is located.
Important!-Make sure that the Smm E-clip is

Attach the 2nd gear assembly onto the center securely attached to the layshaft

layshaft first, followed by the 1st gear assembly. \\»
| Gr-4¥ e 9 YOKoWo |




Rear Bulkhead Assembly (Rear Suspension Installation)

-

Allen key used

|Upper arm suspension pin

M3x10 Button
head screw

P

)
W4 7

S5

(G

Insert the upper arm suspension pin with the
flat spot facing downward through the hole in
the arm. Screw the M3x4 set screw into the arm
so that it stops against the flat spot on the
suspension pin

Attach the rear bulkhead support using the
M3x10 button head screws.

)

|Upper arm suspension pin

Attach the upper arm of the assembled left rear suspension

to the bulkhead with the upper arm suspension pin. Insert

the dog bone into the outdrive and axle cup and attach the
lower arm to the bulkhead using the lower arm suspension pin
Important!-Install the assembled righ rear suspension in
the same way. Always lubricate both ends of the dog
bones using black grease before installing them.

(¢

[

EZsi

=5
AW\

Attach the end cap to the rear bulkhead and
use two M3.5x10 flathead screws from the bottom
and four M3x15 button head screw from the back
to secure it

[M3.5x10 Flathead tapping screw]

[ rw e 10

YOKOWO |




-—-X%9 M3. 5x10 Flathead tapping screw

f [ Bag-5 Contents ) N Front Bulkhead Assembly

=2\
Front drive pulley ( "'ﬁ:ﬁ\ Middle layshaft
=

6x12 Bearing

D —x2 Drive pin
M -—-x4 M3x4 Set screw

[Middle Tayshaft mount]
—X2 5mm E-clip

lllli >
) —x2 M3x8 Set screw II
o o]
— X1 Middle layshaft Insert 6x12 bearings into the end Slide the layshaft through the bearings and attach the
C— ] of the layshaft mount. front drive pulley onto the layshaft as shown above.
—X2 Upper arm suspension pin
( — | [PulTey flange] [Front drive belt (64T)|
-—X2 Lower arm suspension pin
a 0
—X2 Dog bone
-—-X6 Caster shim
(1. 3mm & 2. 6mm)
lmilll»
Slightly pull the front drive pulley from the
layshaft and insert the drive pin into hole on
Front drive uulley Pulley flange the layshaft. Position the groove on the back
——— of the front drive pulley with the drive pin,
and press the pulley onto the pin.
Attach the front drive belt and pulley
. flange onto the pulley.
e N Pay close attention to the Important! - Make sure that the pulley
Front side uulley Pulley flange direction of the part! flange is attached to the pulley

properly. The beveled edge of the
flange should face toward the pulley.

S

Front drive belt (64T)
3% The belt is included in a separate bag(for belts).

)

-—x1
Side drive belt (117T)
% The belt is included in a separate bag(for belts). Front bulkhead (Left)

The bearings are included in bag 0(small bag). Attach a 5mm E-clip onto the end of the
~ ( ,_ layshaft where the grooves is located.

) -—X1 Important!-Make sure that the 5Smm E-cli
& |:| —Xx2 6x12 Bearing Middle layshaft mount J P is securely attached to the Iayghaft.

| ar-4y e 11 YOKOWO |

- \
5mm E-clip '\ ’




Front Bulkhead Assembly

6x12 Bearing 5mm E-clip

Attach Smm—clip onto the end of the layshaft

where the groove is located.

Important!-Make sure that the 5Smm E-clip is
securely attached to the Isyshaft.

Insert 6x12 bearing into the end of the layshaft mount.

ay close attention to th
direction of the part!

( )

Insart the drive pin into hole on the layshaft and slide the
front slide pulley onto the layshaft as shown above.
Important!-Make sure that the pulley flange is attached to
the pulley properly. The beveled edge of the flange
should face toward the pulley.

|M3.5x10 Flathead tapping screw

Front bulkhead (Right)]

Side drive belt (117T)]

Attach the side drive belt to the rear [Rssembied front differential Front bulkhead (Left)]

side pulley and the front side pulley.

Sﬁcurg the_mldgle ﬁ%ygh?gtf']m%ﬂt gotthe_ Position the bottom studs of the front

gcfzf,éSf‘r‘gr:]"ﬁhewgottbmxof thg cﬁgssig_"p'"g Attach the assembled front differential to the bulkheads with the holes on the chassis and
front drive belt and install the left and reght use six M3.5x10 flathead tapping screw to
front bulkheads. secure both bulkheads to the chassis.

[M3.5x10 Flathead tapping screw]

| ar-4y pue 12 YOKOWO |




Front Bulkhead Assembly (Front Suspension Installation)

[Caster shim(2. 6mm)]  [M3x8 Set screw| (Ailen key used

Caster shim(1. 3mm) | | 1. 5mm
7
®

D 3‘5\§§§E:( :’? :§i§§&>’
e S T\
<A\ i (& \
Upper arm suspension pin| .'("»’\!.'(b ‘

) ) 4\4\!" g -\:3v'} f%,
‘@@Ky’v»\.\\wa

Lower arm suspension pin| ’
(3
Q /

NN
- ‘1%'er!
PNECENS
f“@ 2= X
Attach the lower arm of the assembled front suspension

to the front bulkhead using the lower arm suspension pin

C ! Attach one 2. 6mm caster shim in front of the upper arm, and one 2. 6mm
Insert the dog bone into the outdrive and attach the upper
arm to the bulkhead using the upper arm suspension pin

and one 1.3mm shim in back of the upper arm. Repeat this for both sides.
Screw two M3x8 set screw into the bulkhead as shwon. Tighten the set
Important!-Instal| the assembled left front suspension in the screw until the screw threads are hidden in the bulkhead.
same way. Always lubricate both ends of the dog bones
using black grease before installing them.

\ (Front bulkhead and suspension completed!)
Upper_arm sids

G
W3x4 Set screw| W

Al len key used

‘l 1. 5mm

Insert the suspension pin with the flat spot facing the hole in the arm. Screw a M3x4
\\fet screw into the arm so that they stop against the flat spot on the suspension plnl//

[ rw e 19




f [ Bag-6 Contents ] N @Clutch Assembly (Skip to [Page-18] for non-SG shaft engines)

—x1 E i
M3x8 Button head screw M3x10 Cap head screw

© |-

Spring washer

&
1l

)

Engine mount

Jm

&
\

N

T
I
W

N S _\ ———

)
|
)

)
N

Pay close attention to the
direction of the part!

N ;
[ColTet (7mm inner diameter)| ’0\7 ) \:{//
Clutch bell (J%»/;}'—\E//B‘\ ) %
| (7. A wp S
Clutch spring Clutch shoe \\"/L/“@'?
Fly wheel A ¢/ll/l,\i e
@]:D——m Q]:I::I -—X1
Clutch nut (for SG-shaft engines) Clutch nut shaft "\\')
<= < N
Ol OL] s
—x1 -—x1
/L /L Attach the collet washer, collet o
Collet (7mm inner diameter) Collet (5mm inner diameter) (7mm inner diameter), flywheel and Insert the clutch spring into each clutch
— R clutch nut to the crank shaft as shoe and slide them onto the pins on the
shown above. ) flywheel.
@ X1 @ —x1 Important!-Firmly tighten the clutch Important!-Plece the clutch shoe and spring
a a nut using a 10mm nut driver. onto the pins so that the spring
Clutch washer (single notch) Clutch washer (double notch) fits into the groove in the clutch
=\ (93979 O {0y B4 )| nut. Sroten ool U
Collet washer Pinion s R ﬂ @
B oPAAL LT T ‘\\v/_/ !
. . SNe—rZ N
. > N Ne—r
g —x1 % A —x1 §Qv¢2 Sz
b _ = — —
16T pinion (Ist gear) 19T pinion (Znd gear) “\://; SSV?Z
. @\:\% ‘:\\ ~—_/
The chassis kit without engine does not include the 2V, 'q.:;//,\\ \._//
fol lowing parts: ZE-653. &—.{, LN ) \Z%
Please purchase these items separately. N( ) W 'ot.;:/}\‘\

Cl\mm\mmmmuu\\mmm\mm —X2
M3x30 Button head screw

Gasket Manifold

W&
7N

I8

The bearings are included in bag ((small bag).

Ol v

Place the other two clutch shoes onto the
pins in same way.

[ Il lustration showing installed clutch shoesj

| ar-4y e 14 YOKOWO |




Al len key used

2. 5mm

@Clutch Assemb |y 1.0mm
Clutch bell
,J.m ol 1. 5mm

[Clutch washer] [SG-shaft]

»

Toward the
Clutch bell.

I

5x10 Bearing  —
=

E’ay close attention to thi

e
direction of the part! ]/

16T pinion

Allen key used

'1 2. 0mm

[M3x8 Button head screw]

Slide the spring washers
onto the M3x10 cap head
screws and secure the
engine to the engine
mounts as shown.

The length of the shaft may differ depending
o o on the brand of engine used. In some cases
Screw the pinion spacer, 19T pinion, and  the edge of the shaft may not extend far

16T pinion onto the clutch bell. Attach enough inside the bearing as indicated in the
a 5x10 bearing to each end of the clutch above drawing. In order for the clutch bell
bell and slide it onto the clutch nut. to spin freely, it needs to be secured to the
Place the clutch washer and spring washer shaft with a slight amount of play. If the
onto the end of the clutch nut and use the notch on the clutch washer does not provide
M3x8 button head screw to secure the clutch enough clearance, the clutch bell will not spin
bell. freely when secured. Try both clutch washers
and use the one that will allow the clutch bell
to spin freely without too much play

K (When using other engines with slide carburetors) \

Position the gasket between the exhaust port
and manifold. Use two M3x30 button head
screws to attach the manifold

(Clutch assembly complete! ]

In some cases, the slide carburetor may rub against the radio plate
(installed on page 21). This can be fixed by adjusting the angle of
the slide carburetor (as shown in the drawing below). If the carburetor
still happens to rub against the radio plate, remove only the necessary
amount of material from the radio plate using a file or dremel tool.

=

;‘ e — /_ )
— N—"

Gasket

BN

d
“NNL\

(

| ne 15 Yokow |




[ Bag-6 Contents ] Engine Installation

Hjﬂm —x4 MAX12 Flathead screw
H —-—X4 4mm Aluminium washer

4 )

~,

\

Q 4 ~(File down this edgel)

~ 7

Use a file or dremel tool to
\\» remove the shaded area. A/)

S e ;

ay close attention to tth

direction of the part! ]

[4mm ATuminium washer|

g S _—

o - S k

M4x12 Flathead screw|

/

IIII“II>

Place the 4mm washer onto the M4x12 flathead screw and
attach the engine and engine mount base to the chassis

Do not fully tighten the screws

[ rw e 16

YOKOWO

\\‘élearance for the exhaust manifold. A//

(File down if rubbing!)

When mounting the engine, the exhaust manifold may hit
the rear bulkhead. In such a case, remove material from
the bulkhead with a file or dremel tool to provide enough

To adjust the meshing of the gears, place a strip of paper
between the spur gear and the pinion. Move the engine toward
the spur gear so that the teeth of the spur gear and pinion
mesh together. Rotate the spur gear a couple of times to make
sure that the gears are meshing correctly. Tighten the M4x15
flat head screw to secure the engine.

Important!-Make sure to firmly tighten these screw. Inadequate
tightening may cause the screws to loosen when running
the car. Incorrect gear mesh will cause excess gear
noise and may cause the gears to wear faster.

Please make sure to check the gear mesh each time you
run the car.




@ Non-SG shaft engines (For standard threaded-shaft engines (with drive washer)]

5
W

\

When using non-SG shaft engines, some of the parts
and assembly directions are different.
Please follow the illustrations carefully when assembling.

For Yokomo engines or other brand
engines with shortened shafts

i}
\

Zj
W

D
)

e
NN

7w

e ATy
54

=
@
)

)

[ColTet (5mm inner diameter)

)
)
i

Ei

(/
W

Clutch shoe

G

(Use part included with engine!) WN( «gii A\
‘ > 1
Clutch bel | @ \V/“@'?
Pay close attention to thﬂ AN /I“’i ~
(dlrectlon of the part! § %

5x10 Bearing
GClutch spring

\ 5x10 Bearing
Sk
Or
5%

Spring washer

[M3x8 Button head screw]

Pinion spacer

Allen key used A . Pay close attention to the
. ’g)) DY direction of the part!
| 2. Omm (3 (’ ‘
O\

| ar-4y pe 17 YOKOWO |




_ \ ; : Brake adjustment nut
- [ Bag-7 Contents | N Llnkage & Tie-rod Assembly ST ke adjustuent i
Gmmm — X2 m __ x4 S Brake cam rod
M3x12 Button head screw M3x3 Set screw o > N
—— ~— — en key use
(@) _Linkage guide * .
,,,@ -—X2 ,,@ -—X2 ‘l 1. 5mm \1“‘“
M3 nylon nut M3 Nut Linkage spring
u MWWWWWWWW
—Xx2 -—x1 ]
Linkggg}uide Linkage spring Brake cam end
|
,,@ w3 CI@mm] o Throttle linkaze| MEEE |||>
Stopper Tie-rod ball stud(Small)
@ —X2 CE__ X2
Tie-rod ball end(Large) Tie-rod ball end(Small) Leave approximately 15mm.
QUL = LD [carburetor Tinkage end|
—X1 42mm Turnbuckle
Please use the servo horn
QU — LD [included with your servoJ WBx12 Button ead sorew
—-—X1 52mm Turnbuckle
O:@ @ [Assembled brake Iinkage]
—— —x1 —x1 Assemble each linkage according to the
Carburetor linkage end Brake cam end illustrations. The stoppers and brake
[ T adjustment nut should be tightened lightly.
; _ ; They will be adjusted later. Attach each
—x2 L|nkag§s 3 pieces IinKage to the servo horn as indicated.
Brake adjustment nut é'r';ﬂ:tl‘i’nll(;g';fff:gmtr (Long) Important! - When attaching the carburetor
Brake cam rod--—- Silver (Short) linkage end to the throttle linkage,
leave approximately 3mm of thread.
When attaching the brake cam end to
the brake cam rod, make sure that
the threads do not show.
[Assembled throttle Iinkage] S Please Use the servo horn
@ i ncluded with your servo.j

Servo saver

&(The silicon tubing is included in bag #S.JJ ‘
One side is reverse threaded

/Adjust the lengths of the tie-rods to the fol Iowing\

measurements. 42mm Turnbuckle

w} =)
1-7 Approx. 63mm — ] s

—~ [52mm Turnbuckle] @/
‘l/} = W ((@ Attach the small tie-rod ball studs to the servo

Dt [Tio—rod ball ond (Swall)] saver and secure them using the M3 nuts.
\F— Approx. 73mm 4" Y Attach the assembled tie-rods to the ball studs
| GT-4¥ e 18 Yokow | as shown.

Tie-rod ball stud(Small)]

.
t@ Assembled 73mm tie-rod|

lIII“|I>

[Assembled 63mm tie-rod]




=

[ Bag-8 Contents )
—x4

M3x10 Flathead screw

M3x10 Button head screw
M3x15 Button head screw

M3x18 Button head screw

M3x22 Button head screw
M4x6 Set screw

3x6 Washer

3x8 Washer

Servo holder

-—x1
Plate post (Left)

Plate support (Left)

—x1
Plate support (Right)

—x1
Roll bar

:Q§$

@Radio Plate Assembly

(Servo gear toward the front!)

M3x10 Button head screw|

(Servo gear toward the front!)

Attach the servos to the radio plate using
the M3x10 button head screws, M3x6 washers
and servo holders. )

Screw the M4x6 set screw only slightly

—x1
Fuel tank

[?ther items such as double-sided tape, antenna pipe

and silicon tubing are also included. ilﬁjb

Allen key used

.l 2. Omm

M4x6 Set screw

Pay close attention to the
direction of the part!

Fuel tank

IIII“II>

Attach the fuel tank to the radio plate using
the M3x15 button head screws and M3x8 washers.
After tightening down bith screw, loosen them
by 1/2 turn so there is a very slight amount of play

Double-sided tape

Apply double-sided tape to
the receiver and attach it
to the radio plate as shown

Pull the antenna wire through the antenna

holder on the radio plate. Slide the antenna
wire through the antenna pipe and insert the
pipe into the antenna holder.

2mm screws included
with switch

Attach the switch to the radio
plate using the 2mm screws
included with the switch.

[ rw e 19

YOKOWO |




@ Radio Plate Assembly

Pay close attention to the
direction of the part!

Assembled 63mm tie-rod|

Attach the plate posts (left & right) to the
main chassis using M3x10 flathead screws.

[Assembled 73mm tie-rod]

Position the steering tie-rods through the front bulkhead
and attach them to the front hub carries as shown.

[M3x10 Button head screw|

{ [assembled radio plate]
G )

Nicd batteries
sold separatery.

[Electrical or vinyl tape]

When using Nicd batteries, attach a
strip of electrical tape to the bottom

Attach the assembled radio plate onto the chassis.

&Y . NS~
> R XN RNNG {
.-‘.’"““\ w..!*—‘"tl‘\ 4
S \')

NS
Y

YRR
?f thehbatﬁery pack to prevent the cells Secure it to the front bulkhead using two M3x10 \\:\7\!\)‘% |
rom shorting. . button head screws. ~ _q‘rir\—\"’/o
(If the battery casing were to ever become (D) ‘?‘W?"{i?'~
exposed to the chassis.) PRI AS -~
‘:\S" \-/

| ar-4y e 20 YOKOWO |




@ Radio Plate Assembly

Please use the screw
included with the servo

Rol | bar

Remove the material
indicated by the
shaded area

l|||||||>

Attach the servo saver to the servo
using the screw included with servo.
Important!-Make sure to set the servo
into its neutral position before
the servo saver is attaced.
(For more information about centering
your servo, refer to your transmitter
instruction manual.)

Place the roll bar onto the radio plate.

—IM3x15 Button head screw|

Attach the left and right plate supports
to the radio plate and rear bulkhead.

| ar-4y e 21 YOKOWO |




Linkage Instal lation

Assembled |inkage

Allen key used
1. 5mm \ao!
M3x3 Set screw \
> -

~//8

A Oy

€
2

R
T~
/

K7

AN
_ L

'.
¢

/\ \ p)
A

A
.
N

&

Q

>
%\

Please use the screw
included with the servo.

)

H : XAdjust the amount of steering throw using the \
G‘Inkage adJUStment) end point adjustment (EPA) on your transmitter.

With servo in the neutral position,

a small gap should exist between

the linkage guide and the stopper.
(If the spring is too long and
provides too much tension, adjust
the length of the spring by cutting
it shorter.)

Adjust the brake adjustment nut by
hand until it starts to feel slightly
tight. If the brake adjustment nut does
not begin to feel tight at all, adjust
the length of the silicon tubing by
making it slightly longer.

Throttle high

(full throttle)

With the servo in the throttle
position, adjust the throttle
end-point so that the carburetor
is fully open as indicated in the

drawing.

[Very small opening]

With the servo in the full brake }IHH[\
position, adjust the brake end- m!m—\
point so that the silicon tubing '

is slightly compressed against ‘@
the brake cam rod. \

= [Very small opening]

)

Insert the brake cam rod from the assembled |inkage
through the brake cam and secure it using the M3x3
set screw. Attach the carburetor linkage end to the
ball on the carburetor, and secure the servo horn

to the servo using the screw included with the servo.

Important! - Make sure to set the servo into its
neutral position before the servo saver is
attached. (For more information about centering
your servo, refer to your transmitter instruction
manual.) Once all the |inkages have been attached
follow the "Linkage adjustment’ steps above.

| ar-4y

e 22 yorow___]




[ Bag-9 Contents )

@ -——=X9 2m E-ring

-—X4 Shock shaft

Front shock spring (silver)
Rear shock spring (dark green)

Shock inner O-ring (small)

Shock sponge

Shock outer O-ring (large)

Shock cap

M2.5 Tapping screw

CAUTION!
Q

2

When removing the shock pistons
from the parts tree, twist the
part up (1), then down (2) to (2)
remove. .

[ Use a hobby knife to remove any
[ Remove the required parts from each parts tree.]

When removing the parts from the parts tree, twist the part up then down to remove.
Parts can also be removed by using a pair of cutters. Use a hobby knife to remove

any burrs remaining on the parts.
(It is important that the parts removed from the A-parts tree do not have any burrs
remaining on them. Burrs remaining on the parts may prevent the shock from operating

smoothly.)

burrs remaining on the shock pistons.]

J

\S

x 1 Each

7,

]
<\

% Shaded parts are not used

/

J

J

| ar-4y e 29 YOKOWO




4;: [ Parts used on this page ] :§$

Front & Rear Shock Assembly (Instructions apply to all four shocks)
(e JIMVNNA

—X4

@ -—-x9

Shock shaft E’ay close attention to the

@

direction of the part!

€)

(&

2mm E-ring

Shock inner O-ring (Small)

[2mm E-ring] qﬂg‘
Shock sponge ®
The t I
( Q shgu | goosgr( | glr)s
each other (as
O lllli]h- Show belon.
— X4 Shock outer O-ring (Large) ™~

The cut-away drawing is
for instructional purposee.

g \

\

[ A-Parts ]
A3 ]xa

Shock shaft
Shock piston

Place the shock sponge

between col lar-A(A-C)
and col lar-B(A-D).

Attach one 2mm E-clip to the lower slot

@ X2 (used

Installation jig
to build the shocks)

on the shock shaft. Slide the shock piston(A-2)
onto the shock shaft and attach the second
E-clip to the top slot on the shock shaft.

Slide the indicated parts onto the shock ahaft assembly.

Apply a small amount of shock oil to the O-ring

(Pay special attention to the direction of the parts.) and sponge. Insert the shaft assembly into the

Y,

77[“ >(4 Shaft guide shock until the piston fits into the shock body.
——- Insert the shaft assembly into the shock
ANEEE body so that the shaft guide is flush with| < Shock outer O-ring
x4 Collar (B the shock cylinder. = (Large)
_ g (Attach the 0-ring to thﬂ
T Use the remaining jig(A-A) to further = base of the threads.
@ x4 Collar (B) insert the shaft assembly into the shock.

Place the jig on a flat surface and press
thee shock body onto the jig.

S

vio,
S\

XITE
B

Shock bushing
(Large)

%%

\ ] [EE]=
e [ B-Parts ]

(BA]xa
[ C-Parts ]

AN

) —

S,

Shock body “"ill"

A-E

/

Pull out the shaft assembly
and remove the jig(A-A).
Re-insert the shaft assembly

.
E

into the shock cylinder and
C-AS|x4 Shock end attach the shock end (C_AQ) %‘
] [c-AS] sitah the chock e )
. - @
Shock oil is included

(The cut-away drawing is ]/

for instructional purposee

| ar-4y

in the kit box.

Instal | the shock bushings (A-E)
to the shock ends as shown.

<
J
( )

e 24 Yorow |




f [ Parts used on this page ] N

Front shock spring (silver)
Rear shock spring (dark green)

Shock cap

M2x5 Tapping screw

[ C-Parts ]
=

@ ><4 Spring collar
[ D-Parts ]
ﬁg ; 2 Each

~

Spring retainer

AN

Setting spacer

%
4

L

o9

.’
N7

J

X

TESK
58
355
S
LTS
PSS

2
%)

S5
%9, %
RISLEIELINE]
SRS
IR

%

Yodes
SIRSIIEILES
QRKXS
R

I
O
5
e,
X

¢
% ...00
Q‘:::

TN
SRS
"‘::".0’
K
2
X
K5

Y
K5
268

SIS
SRR

ot

‘ll"ll»

9,
2
%9
‘gﬁv'
K
K5
K5
0%

IEES
200

I
QIR
S
X35
15
X

ZIRKIS
R
&

&

%

K5
s
R

55

83
X5
%
3'0

’ ¢5;§%$‘,.¢
S5

X
%
X
55
o
X
K
00
5
X
2

3
S

%
&

K

55
KIS
R ’Q:

%
s

Wrap the shock body with a piece of tissue
and slowly push the shock shaft up until
it stops.

(If oil does not flow out from the hole in
the shock cap, try to fill oil into the
shock through the hole.)

Screw the M2.5x5 tapping screw
into the hole in the shock cap
and slowly pull out the shaft

0il may leak out of the hole
unless the tapping screw is
tightened properly. The shaft
may pull back into the shock

Fill the shock body with shock oil
and slowly move the shaft up and down

";:;5/ to allow the air bubbles to escape

Use one D-3 (4mm tick) spacer
for the front shocks

Use one D-1(Imm tick) spacer
and one D-2 (2mm tick) spacer
for the rear shocks

First install the setting
spacers, followed by the

spring col lar (C-C) and spring.

Use the silver springs
in the front and the
dark green springs in
the rear.

|

llll"ll»

>
%\

[Shock_cap]

Refill the shock with oil as shown above
(Be careful not to create air bubbles!)

body after being pulled out.) I

ar-4y

@!e 2‘5

YOKOWO

Front & Rear Shock Assembly (Instructions apply to all four shocks)

Fill half of the shock cap with oil.

Push the spring upwards and

attach the spring retainer (C-B)

Attach the shock cap onto the shock
body. Try to retain as much oil as
possible when assembl ing.

(

Yi

f)
\
0
A

\
0

(“@
QG
0

[Shock assembly completed!]




/7;:::
(rm g

M3x8 Button head screw

Gmmm -—X2

M3x12 Button head screw

(- x2
(o -— <2

Cnunmmnm\nmmm\mmmnmmml

[ Bag-10 Contents )

:tQ§\

@mm —X2

Front & Rear Shock tower and shock
[M3x8 Button

M3x10 Button head screw

(i __ .4

M3x15 Button head screw
M3x18 Button head screw

M3x20 Button head screw

instal lation

-—X2 M3x35 Button head screw
== —x8 Body clip
O @)
O ©)
—-—X1 Front shock tower support

[M3x35 Button head screw]

Do not overtighten!

[M3x10 Button head screw|

Install this side the same wayE

@) @)

.

Rear body post mount

-—x1

OO0OO0OO0OO0OO0OO0O D

-—X2 Front body post

OO0OO0O0O0O0O0O0O0OO0OO0OO0 D

-—X2 Rear body post

[ A-Parts ]
D:IU ——><4 Shock bushing

Spacer

© [J [&H)—

J

AN\

Attach the assembled shocks to the front and
rear shock towers
Important! - Over tightening the screws used to

mount the shocks may cause the shock
bushings to deform. This may cause
the shocks to bind and operate improperly

Rear body post

Pay close attention to the
direction of the part!

I‘I
)

o

%

Rear body post mount|

\\\\\\\\
w,
o

\

[M3x15 Button head screwf4444444£2:z;
I Do not overtighten!

YOKOWO

[M3x20 Button head screw|

Do not overtighten!

M3x18 Button head screw|

Do not overtighten!

Assembled shock




f [ Bag-11 Contents ] N Bumper Installation
[Dmm —-x3 M3. 5x10 Flathead tapping screw

u: -—X2 M3x18 Flathead screw
Gmmm] ——X2  M3x10 Button head screw

-—X2 M3x15 Button head screw

Front body post

Front bumper

ml"ll-

I AINGP
& YSliRt—
WelceE

Attach the front bumper to the chassis @\
using three M3.5x10 flathead screws.

Front bumper

M3x10 Button head screw|

M3. 5x10 Flathead tapping screw

Bumper support

o

[Urethane foam bumper]

K —x1 Urethane foam bumper /

Press the urethane fronm bumper onto the front
bumper and attach the bumper support using
M3x18 flathead screws.

M3x18 Flathead screw|

Secure the bumper support to the front bulkhead
using two M3x15 button head screws.

| ar-4y e 27 YOKOWO |




a N

[ Bag-1Z Contents |

The chassis kit without engine does not include the
following parts: ZE-651, ZE-652, ZE-654.
Please purchase these items separately.
(hwataty  --x4  M2.6x10 Button head screw
my  —-x1 M3x4 Set screw
QI —x1 wttier imote
-—X1 —X1
Muffler mounting wire 0-Ring
O
Muffler-A
-—x1
Muffler-B
-—x1 -—X1
Baffle Muffler-C

Other items such as fuel tubing and
nylon tie-wraps are also included

.

J

Muffle Assembly

—®

U

G

(Pay close attention to thﬂ

M2. 6x10 Button head screw|

llll"ll>

direction of the part!

Muffler—A

N

Attach the O-ring
around the opening. /

Baffle

Muffler—C

Attach all the
pieces together. /

ay close attention to the
direction of the part!

T

Muffler-B

Attach each part (in the order indicated in the

drawing) using M2.6x10 button head screws.

Important!-In most cases, the baffle is used to
suppress exhaust noise. For more power,
remove the baffle. Because this creates

Muffler nipple

|

“(0) more, make sure that the noise does not [Muffler assembly completed.J
upset the surrounding environment.

| Gr-4¥ e 28 YOKoWo |




Muffler Instal lation

Al len key used

‘l 2. Omm

MAx6 Set screw

Assembled muffler

C)—/'/’/’///4M3X4 Set screw| [Nylon tie-wraps

Allen key used

" 1. 5mm

~

Insert the muffler mounting wire
into the radio plate and attach
the assembled muffler to the wire.

Assembled muffler

| Muffler mounting wire|

ar-4y e 29 YOKOWO |

Once the muffler has been connected to the manifold
using the coupler, use two nylon-wraps to strap the
coupler tightly to the muffler and manifold. Use M3x4
set screws to secure the muffler and mounting wire
Important!-The muffler receives direct vibrations
from the engine and must be securely attached

4 N

Manifold

Insert the muffler and manifold

(:i) firmly into the coupler.

\\»|Assembled muffler|] [Coupler] Y,




o

/_I
7 y
L\
IO
\, S
N

NN

—- &
I

.k Al
ARV 7LTL
.«KV///&._: M\/J\swe.

fuel line. Connect the tubing to the nipple on the
carburetor and the nipple on the fuel tank. Attach

Cut the silicon tube into a 140mm piece for the
the air filter to the carburetor.

R R
R

Air filter sold
separately

\ )
SN NN )
T cﬁ/%«»((ﬁr
S \ VAZPN
+ \ A\ »ﬂv»
/ - & 4R .
5 = (N
2 )) ks
5 Y €02
e )
=
-
3.
—/

into a 140mm piece.
A X
n
B
™,
p N
—_— 7
- \ € |
,\ 4 -
D
5

i IE

"

_D=ad \ ) ¥ s [P
)
\V;

WS AS

7 WIS @/,‘\ww /
BN

7=
KA y k!!‘.\i\\n.

=7, m‘

)

Cut the silicon tub
into a 70mm piece

(

Cut the silicon tube into a 70mm piece for the
pressure tubing. Connect the tubing to the muffler

nipple and the nipple on the fuel tank cap.

SiIicon Tubing & Air Filter Installation

YOKOWO

Pye 30

ar-4y




f [ Bag-13 Contents ] N

N

. . . Pull the ti idewal | f the ri d slowl
Tlre Glumg and Installation u e tire sidewal| away from the rim and slowly

pour CA glue in between the tire and rim. Glue both
sides of the tire. Allow the glue to dry before

1 \ x4 Wheel hub Place the foam sponge insert into the tire and place the tire onto the rim. starting on the opposite side.
A\ ) (The tires, foam sponge inserts and wheels are included in kit box.)

S

— X4 Wheel hub pin i Foam sponge insert

&@] -—X4 M4 Nylon locknut

L

N

=)
= = =

M4 Nylon locknut Wheel hub pin I

Wheel hub
G—'it the pin into the groove)

T 97 oo )

(Fit the pin into the groove.)




)

location that allows the

Place the body clip in the
body to fit correctly.

Body Clip Installation

This completes the assembly of the gt-4.
Gas powered cars perform at very high speeds.
Always operate the vehicle in a safe open location.

(GT—4 chassis completed! ]

3 00./

7) _.,.I.,w\-/’\\%wwl/\w
{ AN\ .mﬂ‘hd O% q )/
) \g o /Y \_ ST

a
/4

N\
(R
\

7
/>,
S|

/J

\
X/

YOKOWO

Pye 32

ar-4y




As a manufacturer of World Championship winning cars,

Yokomo will continue to provide the best auagilable technology to R/C enthusiasts all overs the world.
Enjouy this prioduct knowing that you are driiving one of the best handling R/C cars ever  designed.

>)

o
o
o
o
o
o
- o
() Qb
L 1 I J =
u I T T I o
C T T )
= . I 1 T 1T :
T 1T
C T T ) L |
7T T T 1Y
C 1 T 1]
T T T T0T
C T T )
T | 1T T
C 1 T J
T [ | 1N
1 1 1 1]
1 [
)
]

AR
ooo”oo?l)

(] \
| H

#HRDTS5> F YOKOMO
ITERBEAR/CH— (5YA4IV bO—)LH—) OHFIX— OKOMNMO
H—TT. ZORBIE. SAFBRFIE. SAXEFIE. I—0Ov N "
BEFIE. TUTR/CH—LU—RADRFIETH B HFEFIEL—R
THEH., HRAOR/CH—VY=FILBHINTVET,

HXett 33F T120-0005 FRIEIXEE 5-23-7  http://www.yokomo.co.jp YOKOMO USA INC. 17951 SKY PARK CIRCLE, BLD. 35 SUITE K, IRVINE, CA. 92614 U.S.A.
TEL 03-5613-7553 FAX 03-5613-7552 SR : Ok~ 128 138~ 178 (RAZRA~T) http://www.yokomousa.com TEL 949-252-8663 FAX 949-252-8657




